‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
T SENSE:INT

Center Freq 2.500000000 GHz _ Avg Type: RMS oy
PNO: Wide (o T1rg:Free Run Avg|Hold: 3/100
=

IFGain:Low Atten: 28 dB 1 T N

Mkr1 2.500 000 GHz Auto Tune
-52.204 dBm

Ref Offset 13.2 dB

CenterFreq
2500000000 GHz

StartFreq
2.499000000 GHz

Stop Freq
2501000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.2.4.1.3 16QAM / non-1RB #mid/2

Agilent Spectrum Analyzer - Swept SA

!__RF _SDQ AC _ SEMSEINT M ALIGH AUTO/MORF [12:08:13PM Sep 03, 2012 E—
Start Freq 2.494500000 GHz _ Avg Type: RMS : i
PMO: Fast (o) Trig:FreeRun Avg|Hold: 3/100
TS

IFGain:Low Atten: 28 dB

Mkr1 2.498 982 0 GHz Auto Tune
Ref Offset 13.2 dB 8 982 0 GHz

Center Freq
2.496750000 GHz

StartFreq
2.494500000 GHz

Stop Freq

////’ 2.499000000 GHz
4

CF Step

450.000 kHz

Auto Man

Freq Offset
0 Hz

Start 2.494500 GHz h Stop 2.499000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
T SENSE:INT

Center Freq 2.500000000 GHz _ Avg Type: RMS oy
PNO: Wide (o T1rg:Free Run Avg|Hold: 2/100
=

IFGain:Low Atten: 28 dB 1 T N

Mkr1 2.500 000 GHz Auto Tune
-32.873 dBm

Ref Offset 13.2 dB

CenterFreq
2500000000 GHz

StartFreq
2.499000000 GHz

Stop Freq
2501000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

sy

Center 2.500000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.2.4.1.4 16QAM /full RBs

Agilent Spectrum Analyzer - Swept SA

!__RF _SDQ AC _ SEMSEINT M\ ASLIGH AUTO/MORF [12:07:59PM S E—
Start Freq 2.494500000 GHz _ Avg Type: RMS i
PMO: Fast (o) Trig:FreeRun Avg|Hold: 2/100
TS

IFGain:Low Atten: 28 dB

Mkr1 2.494 500 0 GHz Auto Tune
Ref Offset 13.2 dB 4 500 0 GHz

Center Freq
2.496750000 GHz

StartFreq
2.494500000 GHz

Stop Freq

////’ 2.499000000 GHz
Seosus N N AU ENU SOOI RSSO SV S S—

CF Step
450.000 kHz
Auto Man

Freq Offset
0 Hz

r

Start 2.494500 GHz Stop 2.499000 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
T SENSE:INT

Center Freq 2.500000000 GHz _ Avg Type: RMS oy
PNO: Wide (o T1rg:Free Run Avg|Hold: 3/100
=

IFGain:Low Atten: 28 dB 1 T N

Mkr1 2.500 000 GHz Auto Tune
-30.707 dBm

Ref Offset 13.2 dB

CenterFreq
2500000000 GHz

StartFreq
2.499000000 GHz

Stop Freq
2501000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.500000 GHz B Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE  IC: 6369A-B890

1.2.4.2 Channel=T

1.2.4.2.1 16QAM /1RB #0

Agilent Spectrum Analyzer - Swept SA

B ke snnibiae ] SEMSE:INT A\ ALIGH AUTONORF [11,53:05 AM S

Center Freq 2.570000000 GHz _ Avg Type: RMS : reauency
PNO: Wide (o T1rg:Free Run Avg|Hold: 3/100
s

IFGain:Low Atten: 28 dB

Mkr1 2.570 000 GHz Auto Tune
Ref 30,00 dBm -52.434 dBm

10 dBidi ¥
200
10.0 ----------
0.0o0 2.569000000 GHz
-10.0 ----------
I U R R Stop Freq

CF Step
200.000 kHz
Auto Man

CenterFreq
2.570000000 GHz

Freq Offset
0 Hz

Center 2.570000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
Bl e ol SENSE:INT

Start Freq 2.571000000 GHz _ Avg Type: RMS : FEHuETY
PNO: Fast ) Trig: Free Run Avg|Hold: 51100

IFGain:Low Atten: 28 dB

Mkr1 2.571 633 § GHz Auto Tune
Ref Offset 13.2 dB 15535 GHz

CenterFreq
2573250000 GHz

StartFreq
2.571000000 GHz

Stop Freq
2575500000 GHz

CF Step
450.000 kHz
Auto Man

Freq Offset
0 Hz

Start 2.571000 GHz Stop 2.575500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Confidential Information of Huawei. Pagel25, Total131
SYBH(Z-RF)004092012-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.2.4.2.2 16QAM /1RB #max

Agilent Spectrum Analyzer - Swept SA
B ke snnibiae ] SEMSE:INT A\ ALIGH AUTO/NORF [11,52:48 AM S

Center Freq 2.570000000 GHz _ Avg Type: RMS Frnuancy
PNO: Wide (o T1rg:Free Run Avg|Hold: 51100
=

IFGain:Low Atten: 28 dB

Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.2 dB 570000 GHz

Center Freq
2.570000000 GHz

StartFreq
2.569000000 GHz

Stop Freq
2571000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
Bl e ol SENSE:INT

Start Freq 2.571000000 GHz _ Avg Type: RMS : FEHuETY
PNO: Fast ) Trig: Free Run Avg|Hold: 91100

IFGain:Low Atten: 28 dB

Mkr1 2.571 018 0 GHz Auto Tune
Ref Offset 13.2 dB 1018 0 GHz

CenterFreq
2573250000 GHz

StartFreq
2.571000000 GHz

Stop Freq
2575500000 GHz

CF Step
450.000 kHz
Auto Man

Freq Offset
0 Hz

sy

Start 2.571000 GHz Stop 2.575500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.00 s (1001 pts)

MSG

Report No: Confidential Information of Huawei. Pagel27, Total131
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.2.4.2.3 16QAM / non-1RB #mid/2

Agilent Spectrum Analyzer - Swept SA
B ke snnibiae ] SEMSE:INT A\ ALIGH AUTONORF [11,52:14 AM S

Center Freq 2.570000000 GHz _ Avg Type: RMS Frnuancy
PNO: Wide (o T1rg:Free Run Avg|Hold: 3/100
=

IFGain:Low Atten: 28 dB

Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.2 dB 570 000 GHz

Center Freq
2.570000000 GHz

StartFreq
2.569000000 GHz

Stop Freq
2571000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
Bl e ol SENSE:INT

Start Freq 2.571000000 GHz _ Avg Type: RMS FEHuETY
PNO: Fast ) Trig: Free Run Avg|Hold: 51100

IFGain:Low Atten: 28 dB

Mkr1 2.571 018 0 GHz Auto Tune
Ref Offset 13.2 dB 1,018 0 GHz

CenterFreq
2573250000 GHz

StartFreq
2.571000000 GHz

Stop Freq
2575500000 GHz

CF Step
450.000 kHz
Auto Man

Freq Offset
0 Hz

Start 2.571000 GHz §t0p 2.575500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.00 s (1001 pts)

MSG
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.2.4.2.4 16QAM /full RBs

Agilent Spectrum Analyzer - Swept SA
B ke snnibiae ] SEMSE:INT A\ ALIGH AUTONORF [11,51:57 AM S

Center Freq 2.570000000 GHz _ Avg Type: RMS Frnuancy
PNO: Wide (o T1rg:Free Run Avg|Hold: 3/100
=

IFGain:Low Atten: 28 dB

Mkr1 2.570 000 GHz Auto Tune
Ref Offset 13.2 dB 570000 GHz

Center Freq
2.570000000 GHz

StartFreq
2.569000000 GHz

Stop Freq
2571000000 GHz

CF Step
200.000 kHz
Auto Man

Freq Offset
0 Hz

Center 2.570000 GHz Span 2.000 MHz
#Res BW 200 kHz #VBW 620 kHz* #Sweep 1.00 s (1001 pts)

MSG STATUS
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA
Bl e ol SENSE:INT

Start Freq 2.571000000 GHz _ Avg Type: RMS : FEHuETY
PNO: Fast ) Trig: Free Run Avg|Hold: 14/100

IFGain:Low Atten: 28 dB

Mkr1 2.575 500 0 GHz Auto Tune
Ref Offset 13.2 dB 5 5000 GHz

CenterFreq
2573250000 GHz

StartFreq
2.571000000 GHz

Stop Freq
2575500000 GHz

CF Step
450.000 kHz
Auto Man

Freq Offset
0 Hz

r

Start 2.571000 GHz Stop 2.575500 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz* #Sweep 1.00 s (1001 pts)

MSG

END
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'§ %  FCC ID:QISB890 %@
HUAWE  IC: 6369A-B890 T

Appendix E

Spurious Emission at Antenna Terminal
According to FCC Part 2.1051 & Part 27 (m) & RSS-199
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1 For Band 7

NOTELZ: All relevant operation modes have been tested, and the 1RBs /RB#0 case data is included in this
report.

1.1 Test Mode=TM1
1.1.1 Channel Bandwidth =5 MHz

1.1.1.1 Channel =B

1.1.1.1.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF 03:03:23PM Sep 03, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
Trig: Free Run Avg|Hold:>100/100

iatten: 6 dB

Frequency

PNO: Wide ()
IFGain:Low

Mkr1 9.141 kHz Auto Tune
Ref Offset 13.2 dB
10 dBidiv R;f 0.?)% dBm -58.799 dBm

Log

200

400 StopFreq

£0.0 150.000 kHz

--------

I N R D D D e e CF Step
14.100 kHz

T i | —

. MMM.LL ool , : Freq Offset

T e

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled

Report No: Confidential Information of Huawei. Page4, Total75
SYBH(Z-RF)004092012-2004 No Distribution without Written Permission
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

PNO: Fast ()

IFGain:Low

SEMSE:INT

Trig: Free Run
#Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 611100

Mkr1 3.434 MHz

-62.233 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pageb, Total75



‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

B e e SENSE:INT

Start Freq 30.000000 MHz _ Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold: 181100

IFGain:Low Atten: 28 dB

Frequency

Mkr1 2.511 GHz Auto Tune
Ref Offset 13.2 dB
Ref 30.00 dBm 25.777 dBm
¢4
CenterFreq
13.5615000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.100 dBim|

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 67.5 ms (1001 pts)

MSG STATUS

Report No: Confidential Information of Huawei. Page6, Total75
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.1.1.2 Channel =

1.1.1.2.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |03:12;06 PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 451100

IFGain:Low Atten: 6 dB

Frequency

AutoT
Ref Offset 13.2 dB Mkr1 9.282 kHz LI

EggBldiv Ref 0.00 dBm -59.530 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled

Report No: Confidential Information of Huawei. Page7, Total75
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 291100

Mkr1 150 kHz
-52.859 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
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No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

B SENSE:INT

Start Freq 30.000000 MHz _ Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold: 471100

IFGain:Low Atten: 28 dB

Frequency

Mkr1 2.538 GHz Auto Tune
R 12,538 GHz

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.100 dBim|

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 67.5 ms (1001 pts)

MSG STATUS

Report No: Confidential Information of Huawei. Page9, Total75
SYBH(Z-RF)004092012-2004 No Distribution without Written Permission



‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

1.1.1.3 Channel =T

1.1.1.3.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

T Eee

M ALIGN AUTOfMORF [03:17:23PM Sep0S, 2012

Start Freq 9.000 kHz

PNO: Wide ()
IFGain:Low

Ref Offset 13.2 dB

10 dBidiv.  Ref 0.00 dBm
Log

Avg Type: Log-Pwr

Trig: Free Run Avg|Hold: 361100

Mkr1 9.564 kHz

-60.464 dBm

-10.0
-50.0
-

JUON S A A N A A N R B R
I I O O

N ----------
b ----------

Stop 150.00 kHz
Sweep 130 ms (1001 pts)

status ! DC Coupled

Start 9.00 kHz

#Res BW 1.0 kHz #/BW 10 kHz

MSG

CenterFreq

TESTING

Frequency

Auto Tune

79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 20.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

PNO: Fast ()

IFGain:Low

SEMSE:INT

Trig: Free Run
Atten: 18 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 311100

Mkr1 150 kHz
-52.115 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagell, Total75
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 311100

Mkr1 2.565 GHz

27.357 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.1.2 Channel Bandwidth = 10 MHz
1.1.2.1 Channel =B

1.1.2.1.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |03:45:05PM Sep 03, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold: 57100

IFGain:Low Atten: 6 dB

Frequency

Auto Tune
Ref Offset 13.2 dB Mkr1 10.128 kHz

EggBldiv Ref 0.00 dBm -61.197 dBm

200
30.0 9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled

Report No: Confidential Information of Huawei. Pagel3, Total75
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 20.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

PNO: Fast ()

IFGain:Low

SEMSE:INT

Trig: Free Run
Atten: 18 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 611100

Mkr1 151 kHz
-50.621 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission

Pagel4, Total75
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

1

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 251100

Mkr1 2.511 GHz

25.828 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

1.1.2.2 Channel =M

1.1.2.2.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

T Eee

M ALIGH AUTOfMORF  |03:46:12PM Sep 05, 2012

Start Freq 9.000 kHz

PNO: Wide ()
IFGain:Low

Ref Offset 13.2 dB
10 dBidiv.~ Ref 0.00 dBm

Start 9.00 kHz

#Res BW 1.0 kHz #/BW 10 kHz

MSG

Avg Type: Log-Pwr

Trig: Free Run Avg|Hold: 311100

Mkr1 9.705 kHz
-62.054 dBm

-10.0
-50.0
-

oo [ [ [ |
[ ]

Stop 150.00 kHz
Sweep 130 ms (1001 pts)

status ! DC Coupled

CenterFreq

TESTING

Frequency

Auto Tune

79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Man

Freq Offset
0 Hz

Report No:

Confidential Information of Huawei.
SYBH(Z-RF)004092012-2004 No Distribution without Written Permission
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 171100

Mkr1 150 kHz
-58.659 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
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No Distribution without Written Permission
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 881100

Mkr1 2.538 GHz

27.376 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.1.2.3 Channel =

1.1.2.3.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF [04:14:20PM Sep 03, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 38100

IFGain:Low Atten: 6 dB

Frequency

AutoT
Ref Offset 13.2 dB Mkr1 14.499 kHz 1o une

EggBldiv Ref 0.00 dBm -61.664 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled

Report No: Confidential Information of Huawei. Pagel9, Total75
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 161100

Mkr1 150 kHz
-55.027 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.

Page20, Total75

No Distribution without Written Permission



.

HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 441100

Mkr1 2.565 GHz

26.827 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.1.3 Channel Bandwidth = 15 MHz
1.1.3.1 Channel =

1.1.3.1.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

SEMSE:INT A ALIGH AUTO/MNORF |04:14:20PM Sep0S, 2012
Avg Type: Log-Pwr

Avg[Hold: 38100

. Trig: Free Run
Atten: 6 dB

PNO: Wide
IFGain:Low

Mkr1 14.499 kHz
Ref Offset 13.2 dB
10 dBidiv Reef 0.?0 dBm -61.664 dBm

og
-10.0 ====------

Start 9.00 kHz
#Res BW 1.0 kHz

Stop 150.00 kHz
Sweep 130 ms (1001 pts)

status ! DC Coupled

#/BW 10 kHz

TESTING

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Confidential Information of Huawei.
No Distribution without Written Permission
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 150 kHz
-57.273 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 411100

Mkr1 2.511 GHz

26.823 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.1.3.2 Channel =M

1.1.3.2.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

IFGain:Low

Ref Offset 13.2 dB

1LO dBidiv  Ref 0.00 dBm

og

Start 9.00 kHz
#Res BW 1.0 kHz

MSG

SEMSE:INT

M ALIGN AUTO/MORF  [04:12:37 PM Sep0S, 2012

PNO: Wide T

Trig: Free Run
Atten: 6 dB

#/BW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 56/100

Mkr1 12.102 kHz

Sweep 130 ms (1001 pts)

status ! DC Coupled

-60.416 dBm

Stop 150.00 kHz

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 150 kHz
-58.711 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.

Page26, Total75

No Distribution without Written Permission



.

HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 211100

Mkr1 2.538 GHz

25.535 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.1.3.3 Channel =

1.1.3.3.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |03:58:54 PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 48100

IFGain:Low Atten: 6 dB

Frequency

AutoT
Ref Offset 13.2 dB Mkr1 9.282 kHz LI

EggBldiv Ref 0.00 dBm -61.507 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 131100

Mkr1 150 kHz
-55.687 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 361100

Mkr1 2.565 GHz

27.142 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.1.4 Channel Bandwidth = 20 MHz
1.1.4.1 Channel =

1.1.4.1.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF 04:21:09PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 411100

IFGain:Low Atten: 6 dB

Frequency

Auto Tune

Ref Offset 13.2 dB

10 dBidiv  Ref 0.00 dBm
Log

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

-80.0 Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 181100

Mkr1 150 kHz
-55.522 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 331100

Mkr1 2.511 GHz

26.524 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.

Page33, Total75

No Distribution without Written Permission



FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.1.4.2 Channel =M

1.1.4.2.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

A ALIGH AUTO/MNORF |04:22:27 PM Sep 05, 2012
Avg Type: Log-Pwr
Avg|Hold: 26/100

SEMSE:INT

Trig: Free Run
Atten: 6 dB

PNO: Wide ()
IFGain:Low

Mkr1 11.820 kHz

Ref Offset 13.2 dB -61.404 dBm

1LO dBidiv  Ref 0.00 dBm

og

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled

#/BW 10 kHz

Confidential Information of Huawei.
No Distribution without Written Permission
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 251100

Mkr1 150 kHz
-54.905 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 491100

Mkr1 2.538 GHz

26.684 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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SYBH(Z-RF)004092012-2004
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.1.4.3 Channel =T

1.1.4.3.1 QPSK/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

IFGain:Low

Ref Offset 13.2 dB

1LO dBidiv  Ref 0.00 dBm

og

Start 9.00 kHz
#Res BW 1.0 kHz

MSG

SEMSE:INT

MALIGH AUTO/MORF  |04:28:24 PM Sep 05, 2012

PNO: Wide T

Trig: Free Run
Atten: 6 dB

#/BW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 60/100

Mkr1 16.332 kHz

Sweep 130 ms (1001 pts)

status ! DC Coupled

-60.654 dBm

Stop 150.00 kHz

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 181100

Mkr1 150 kHz
-58.605 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 231100

Mkr1 2.565 GHz

27.870 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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Confidential Information of Huawei.

Page39, Total75

No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.2 Test Mode=TM2
1.2.1 Channel Bandwidth =5 MHz
1.2.1.1 Channel =

1.2.1.1.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

0 re lsnodoEl ] SEMSE:INT Ay ALIGH SUTOJMORF [02:09:52 PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 6 dB

Frequency

Auto Tune

Ref Offset 13.2 dB Mkr1 9.423 kHz
E%gBIdiv Ref 0.00 dBm -58.413 dBm
CenterFreq
79500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step

7 AM Y o vl m W n Auto Man
-80.0 - Freq Offset

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

m:_nc Coupled

0 Hz

Report No: Confidential Information of Huawei. Page40, Total75
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 811100

Mkr1 2.511 240 GHz

--- dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Report No:

SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

B SENSE:INT

Start Freq 30.000000 MHz _ Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold: 191100

IFGain:Low Atten: 28 dB

Frequency

Mkr1 2.511 GHz Auto Tune
Ref Offset 13.2 dB
Ref 30.00 dBm 24.995 dBm
1
’ CenterFreq
13.5615000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.100 dBim|

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 67.5 ms (1001 pts)

MSG STATUS

Report No: Confidential Information of Huawei. Page42, Total75
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.2.1.2 Channel =

1.2.1.2.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF 0311552 PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 971100

IFGain:Low Atten: 6 dB

Frequency

AutoT
Ref Offset 13.2 dB Mkr1 9.000 kHz LI

EggBldiv Ref 0.00 dBm -59.711 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled

Report No: Confidential Information of Huawei. Page43, Total75
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

B e T SENSE:INT

Start Freq 150.000 kHz _ Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold: 60/100

IFGain:Low Atten: 6 dB

Frequency

Mkr1 150 kHz Auto Tune
Eeeffog%e& llsézngs -56.283 dBm

Center Freq
15.075000 MHz

StartFreq
150.000 kHz

-45.00 B Stop Freq
30.000000 MHz

CF Step
2.985000 MHz
Auto Man

Freq Offset
0 Hz

Start 150 kHz Stop 30.00 MHz
#Res BW 10 kHz #VBW 30 kHz Sweep 285 ms (1001 pts)

MSG status ! DC Coupled

Report No: Confidential Information of Huawei. Page44, Total75
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‘ FCC Test Report of B890-66
§ ’4 FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

B ETEE SENSE!INT

Start Freq 30.000000 MHz _ Avg Type: Log-Pwr
PNO: Fast L) Trig: Free Run Avg|Hold: 431100

IFGain:Low Atten: 28 dB

Frequency

Mkr1 2.538 GHz Auto Tune
R 12,538 GHz

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

-25.100 dBim|

CF Step
2.697000000 GHz
Auto Man

Freq Offset
0 Hz

Start 30 MHz Stop 27.00 GHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 67.5 ms (1001 pts)

MSG STATUS

Report No: Confidential Information of Huawei. Page45, Total75
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.2.1.3 Channel =T

1.2.1.3.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

SEMSE:INT A ALIGH AUTO/MNORF |03:16:54 PM Sep 05, 2012
Avg Type: Log-Pwr

Avg[Hold: 321100

Trig: Free Run
Atten: 6 dB

PNO: Wide ()
IFGain:Low

Mkr1 17.178 kHz

Ref Offset 13.2 dB -60.972 dBm

1LO dBidiv  Ref 0.00 dBm

og

I
I
g

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled

#/BW 10 kHz

Confidential Information of Huawei.
No Distribution without Written Permission
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 20.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

PNO: Fast ()

IFGain:Low

SEMSE:INT

Trig: Free Run
Atten: 18 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 201100

Mkr1 150 kHz
-51.566 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004

Confidential Information of Huawei.
No Distribution without Written Permission
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

41

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 221100

Mkr1 2.565 GHz

25.801 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

S

HUAWE|

1.2.2 Channel Bandwidth = 10 MHz
1.2.2.1 Channel =

1.2.2.1.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

SEMSE:INT A ALIGH AUTO/MNORF |03:45:21 PM Sep 05, 2012
Avg Type: Log-Pwr

Avg[Hold: 241100

. Trig: Free Run
Atten: 6 dB

PNO: Wide
IFGain:Low

Mkr1 9.282 kHz

Ref Offset 13.2 dB -81.771 dBm

1LO dBidiv  Ref 0.00 dBm

og

-10.0

I
] ---
M@%@“&“@M

Start 9.00 kHz
#Res BW 1.0 kHz

Stop 150.00 kHz
Sweep 130 ms (1001 pts)

status ! DC Coupled

#/BW 10 kHz

TESTING

Frequency

Auto Tune

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Confidential Information of Huawei.
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 20.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

PNO: Fast ()

IFGain:Low

SEMSE:INT

Trig: Free Run
Atten: 18 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 59100

Mkr1 151 kHz
-48.935 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz

Report No:
SYBH(Z-RF)004092012-2004
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

#

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 241100

Mkr1 2.511 GHz

25.083 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.2.2.2 Channel =M

1.2.2.2.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

A ALIGH AUTO/MNORF |03:46:29PM Sep 05, 2012
Avg Type: Log-Pwr
Avg|Hold: 18/100

SEMSE:INT

Trig: Free Run
Atten: 6 dB

PNO: Wide ()
IFGain:Low

Mkr1 11.538 kHz

Ref Offset 13.2 dB -61.686 dBm

1LO dBidiv  Ref 0.00 dBm

og

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled

#/BW 10 kHz

Confidential Information of Huawei.
No Distribution without Written Permission
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 161100

Mkr1 150 kHz
-56.203 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 401100

Mkr1 2.538 GHz

26.325 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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Confidential Information of Huawei.

Pageb4, Total75

No Distribution without Written Permission



\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.2.2.3 Channel =

1.2.2.3.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |03:54:43PM Sep 03, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 361100

IFGain:Low Atten: 6 dB

Frequency

AutoT
Ref Offset 13.2 dB Mkr1 9.846 kHz LI

EggBldiv Ref 0.00 dBm -60.089 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 191100

Mkr1 150 kHz
-58.689 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 2.565 GHz

26.717 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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‘ FCC Test Report of B890-66
§ % FCC ID:QISB890

HUAWE IC: 6369A-B890

TESTING

1.2.3 Channel Bandwidth = 15 MHz
1.2.3.1 Channel =B

1.2.3.1.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF [04:14:31PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide ) Trig: Free Run Avg|Hold: 211100

IFGain:Low Atten: 6 dB

Frequency

Auto Tune
Ref Offset 13.2 dB Mkr1 9.705 kHz

EggBldiv Ref 0.00 dBm -61.430 dBm

200
30.0 9.000 kHz
£0.0 -----
1 I D R D D D
I R R D R D D e
[ PtV A4 i
T h W | )

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

MSG status ! DC Coupled

Stop Freq
150.000 kHz

CF Step
14.100 kHz
Auto Man

Report No: Confidential Information of Huawei. Pageb8, Total75
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 551100

Mkr1 150 kHz
-55.746 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

[ 3]

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 231100

Mkr1 2.511 GHz

25.645 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.2.3.2 Channel =M

1.2.3.2.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

IFGain:Low

Ref Offset 13.2 dB

1LO dBidiv  Ref 0.00 dBm

og

Start 9.00 kHz
#Res BW 1.0 kHz

MSG

SEMSE:INT

M ALIGH AUTO/MORF  |04:12:50 PM Sep 05, 2012

PNO: Wide T

Trig: Free Run
Atten: 6 dB

#/BW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 63/100

Sweep 130 ms (1001 pts)

status ! DC Coupled

Mkr1 9.000 kHz
-61.345 dBm

Stop 150.00 kHz

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz
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HUAWE|

FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 171100

Mkr1 155 kHz
-58.699 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 121100

Mkr1 2.538 GHz

25.731 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

HUAWE|

1.2.3.3 Channel =T

1.2.3.3.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
i o o
Start Freq 9.000 kHz

IFGain:Low

Ref Offset 13.2 dB

1LO dBidiv  Ref 0.00 dBm

og

Start 9.00 kHz
#Res BW 1.0 kHz

MSG

SEMSE:INT

M ALIGH AUTO/MORF  |03:59:08 PM Sep 05, 2012

PNO: Wide T

Trig: Free Run
Atten: 6 dB

#/BW 10 kHz

Avg Type: Log-Pwr
Avg|Hold: 28/100

Mkr1 12.948 kHz

Sweep 130 ms (1001 pts)

status ! DC Coupled

-60.332 dBm

Stop 150.00 kHz

TESTING

Frequency

Auto Tune

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 171100

Mkr1 150 kHz
-57.267 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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HUAWE|

FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

41

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 411100

Mkr1 2.565 GHz

25.841 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.2.4 Channel Bandwidth = 20 MHz
1.2.4.1 Channel =
1.2.4.1.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA
B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |04:21:34 PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 49100

IFGain:Low Atten: 6 dB

Frequency

Auto Tune
Ref Offset 13.2 dB Mkr1 12.948 kHz

EggBldiv Ref 0.00 dBm -60.880 dBm

Center Freq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

' My u Emm——

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 321100

Mkr1 150 kHz
-57.108 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 151100

Mkr1 2.511 GHz

24.166 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.2.4.2 Channel =

1.2.4.2.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |04:22:43PM Sep03, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 29100

IFGain:Low Atten: 6 dB

Frequency

Mkr1 9.282 kHz Auto Tune
Ref Offset 13.2 dB
j9geidy_Ref0.00 dBm -59.810 dBm

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 351100

Mkr1 150 kHz
-56.488 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 191100

Mkr1 2.538 GHz

27.019 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz
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\‘y FCC Test Report of B890-66
FCC ID:QISB890
HUAWE  IC: 6369A-B890

TESTING

1.2.4.3 Channel =

1.2.4.3.1 16QAM/1RBs /RB #0

Agilent Spectrum Analyzer - Swept SA

B0 Re i snohpe ] SEMSE:INT A\ ALIGH AUTO/NORF |04:28:34 PM Sep 05, 2012

Start Freq 9.000 kHz _ Avg Type: Log-Pwr
PNO: Wide Ly Trig: Free Run Avg|Hold: 261100

IFGain:Low Atten: 6 dB

Frequency

Mkr1 17.037 kHz Auto Tune

Ref Offset 13.2 dB

E%gBIdiv Ref 0.00 dBm 51 839 dBr

CenterFreq
79.500 kHz

StartFreq
9.000 kHz

Stop Freq
150.000 kHz

CF Step
14.100 kHz
uto Man

Freq Offset
0 Hz

Start 9.00 kHz Stop 150.00 kHz
#Res BW 1.0 kHz #VBW 10 kHz Sweep 130 ms (1001 pts)

status ! DC Coupled
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FCC Test Report of
FCC ID:QISB890
IC: 6369A-B890

B890-66

TESTING

Agilent Spectrum Analyzer - Swept SA

T EeNe T

Start Freq 150.000 kHz

Ref Offset 13.2 dB
Ref 0.00 dBm

Start 150 kHz
#Res BW 10 kHz

MSG

IFGain:Low

SEMSE:INT

Trig: Free Run

PHO: Fast ()
™ Atten: 6 dB

#VBW 30 kHz

Avg Type: Log-Pwr
Avg|Hold: 201100

Mkr1 150 kHz
-57.582 dBm

-45.00 ciBim|

Stop 30.00 MHz

Sweep 285 ms (1001 pts)

m:_nc Coupled

Frequency

Auto Tune

CenterFreq
15.075000 MHz

StartFreq
150.000 kHz

Stop Freq
30.000000 MHz

CF Step
2.985000 MHz

Auto Man

Freq Offset
0 Hz
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FCC Test Report of B890-66

FCC ID:QISB890
IC: 6369A-B890

TESTING

Agilent Spectrum Analyzer - Swept SA

T e
Start Freq 30.000000 MHz

Ref Offset 13.2 dB
Ref 30.00 dBm

1

Start 30 MHz
#Res BW 1.0 MHz

MSG

PNO: Fast )
IFGain:Low

SEMSE:INT

Atten: 28 dB

#/BW 3.0 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 221100

Mkr1 2.565 GHz

26.023 dBm

-25.00 ciBrm|

Stop 27.00 GHz
Sweep 67.5 ms (1001 pts)

Frequency

Auto Tune

CenterFreq
13515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
97000000 GHz

26
uto Man

Freq Offset
0 Hz

END
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‘ / FCC Test Report of B890-66 S,
é @ FCC ID:QISB890 @%m@
HUAWE| IC 6369A'8890 /’////f:\\?\\ TESTING

Appendix F

Radiated spurious emission

According to FCC Part 2.1053& Part 27.53(m)(4) &
27.53(m)(6) & RSS-199
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FCC ID:QISB890 Jlae-MRA

su FCC Test Report of B890-66 e
' ‘ P
HUAWE| IC: 6369A-B890 1"’1@*‘3 TESTING

W

Note: 1. Simultaneous transmission was investigated and no new emissions were found.
2. RBW = 1MHz, VBW > 3 x RBW.

LTE-Band7-5MHz
(9kHz~30MHz)

Level in dBm

-101

-20T

-30T+

-401

50+

-60T

_70-_

-80T+

90+

-100 : ——t———t ¥ t t t —t—t—t i
9k 40k 60 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz
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&u FCC Test Report of B890-66
=% Fccip:QisBsa0

HuAawel IC: 6369A-B890

(30MHz~3GHz)

20T

10- Level in dBm

30M 50 60

80 100M

200 300 400 500 800 1G
Frequency in Hz

2G 3G
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V%  rcciD:QISB890 oo
HUAWE| IC 6369A'8890 1’@\\ TESTING

(3GHz~18GHz)

20T

10+ Level in dBm

-101

201

-301
401
501
601
701
801
-90

-1007

-11 t t t t t t t !
3G 5G 6 7 8 9 10G 18G

Frequency in Hz
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V%  rcciD:QISB890 oo
HUAWE| IC 6369A'8890 /”@‘\ TESTING

(18GHz~26.5GHz)

or Level in dBm

10l

201l

-40 +

50L

601

70l

80l

90l

-100 } i
18G 26.5G

Frequency in Hz
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HUAWE| IC 6369A'8890 /”@\\ TESTING

LTE-Band7-20MHz
(9kHz~30MHz)

Level in dBm

-101

201

.30+

-401

50+

.60+

70+

-80T+

.90+

-100 : ——t———t ¥ t t t —t—t—t i
9k 40k 60 100k 200k 600k M 2M  5M 10M 15M 20M  30M

Frequency in Hz

Report No: Confidential Information of Huawei. Page6, Total9
SYBH(Z-RF)004092012-2004 No Distribution without Written Permission



&u FCC Test Report of B890-66
=% Fccip:QisBsa0

HuAawel IC: 6369A-B890

(30MHz~3GHz)

20T

10- Level in dBm

30M 50 60

80 100M

200 300 400 500 800 1G
Frequency in Hz

2G 3G
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V%  rcciD:QISB890 oo
HUAWE| IC 6369A'8890 1’@\\ TESTING

(3GHz~18GHz)

20T

10+ Level in dBm

-101

201

-301
401
501
-60 1
701
801
-90

-1007

-11 f f t t f t f {
3G 5G 6 7 8 9 10G 18G
Frequency in Hz
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&u FCC Test Report of B890-66
V%  rcciD:QISB890 oo
HUAWE| IC 6369A'8890 /”@\\ TESTING

(18GHz~26.5GHz)

or Level in dBm

10l

201l

-40 +

50L

601

70l

80l

90l

-100 } i
18G 26.5G

Frequency in Hz
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Huawel IC: 6369A-B890 P

w2 FCC ID:QISB890

Appendix G

Frequency Stability
According to FCC Part 2.1055 & Part 27.54 & RSS-139
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HUAWEI

FCC Test Report of B890-66
FCC ID:QISB890
IC: 6369A-B890

TESTING

Frequency Error vs. Temperature:

Freq. vs. Freq. vs. A fl
Test RF Volt. Temp. Freq. ra?ed 20q°C Limit Verdict
Mode Ch. Error [HZ] [ppm]
[ppm] [ppm]

-30 °C 25 0.00986 --- 2.5 Pass

-20 °C -19 -0.00750 +2.5 Pass

-10 °C 25 0.00986 --- 2.5 Pass

0°C -19 -0.00750 +2.5 Pass

TM1(5M) M VN 10 °C 8 0.00316 --- 2.5 Pass
20 °C -8 -0.00316 +2.5 Pass

30 °C 21 0.00828 --- 2.5 Pass

40 °C -13 -0.00513 +2.5 Pass

50 °C 13 0.00513 --- 2.5 Pass

-30 °C -16 -0.00631 +2.5 Pass

-20 °C 18 0.00710 --- 2.5 Pass

-10 °C 13 0.00513 +2.5 Pass

0°C -17 -0.00671 --- 2.5 Pass

TMI\:JI')(]'O M VN 10 °C 26 0.01026 --- +2.5 Pass
20 °C 8 0.00316 --- 2.5 Pass

30°C 10 0.00394 +2.5 Pass

40 °C 29 0.01144 --- 2.5 Pass

50 °C 14 0.00552 +2.5 Pass

-30 °C 24 0.00947 --- 2.5 Pass

-20 °C -11 -0.00434 --- 2.5 Pass

-10 °C 8 0.00316 --- 2.5 Pass

0°C -22 -0.00868 --- 2.5 Pass

TMI\:/II')(]'S M VN 10 °C 7 0.00276 --- 2.5 Pass
20 °C 10 0.00394 --- +2.5 Pass

30 °C -25 -0.00986 --- 2.5 Pass

40 °C 25 0.00986 --- 2.5 Pass

50 °C 16 0.00631 --- 2.5 Pass

-30 °C 24 0.00947 --- 2.5 Pass

-20 °C -14 -0.00552 --- 2.5 Pass

-10 °C 15 0.00592 --- 2.5 Pass

0°C -13 -0.00513 --- 2.5 Pass

TMI\:/II')(ZO M VN 10 °C -19 -0.00750 --- 2.5 Pass
20 °C 25 0.00986 --- 2.5 Pass

30 °C -15 -0.00592 --- 2.5 Pass

40 °C -8 -0.00316 --- 2.5 Pass

50 °C -20 -0.00789 --- 2.5 Pass
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Freq. vs. Freq. vs. .
e RF Volt. Temp. P ra?ed 20q°C Sl Verdict
Mode Ch. Error [HZ] [ppm]
[ppm] [ppm]
-30 °C -11 -0.00585 +2.5 Pass
-20 °C 16 0.00851 2.5 Pass
-10 °C -12 -0.00638 +2.5 Pass
0°C 16 0.00851 2.5 Pass
TM2(5M) M VN 10 °C 17 0.00904 +2.5 Pass
20 °C -6 -0.00319 2.5 Pass
30 °C 15 0.00798 +2.5 Pass
40 °C 15 0.00798 2.5 Pass
50 °C 11 0.00585 +2.5 Pass
-30 °C 15 0.00798 2.5 Pass
-20 °C -9 -0.00479 +2.5 Pass
-10 °C 14 0.00745 2.5 Pass
0°C -16 -0.00851 +2.5 Pass
TMI\i)(lO M VN 10 °C -15 -0.00798 2.5 Pass
20 °C -8 -0.00426 +2.5 Pass
30 °C 15 0.00798 2.5 Pass
40 °C -12 -0.00638 +2.5 Pass
50 °C -16 -0.00851 2.5 Pass
-30 °C 15 0.00798 +2.5 Pass
-20 °C 10 0.00532 2.5 Pass
-10 °C -12 -0.00638 +2.5 Pass
0°C -16 -0.00851 2.5 Pass
TMI\i)(l":’ M VN 10 °C 13 0.00691 +2.5 Pass
20 °C -18 -0.00957 2.5 Pass
30 °C 15 0.00798 +2.5 Pass
40 °C -15 -0.00798 2.5 Pass
50 °C -11 -0.00585 +2.5 Pass
-30 °C 16 0.00851 2.5 Pass
-20 °C -12 -0.00638 +2.5 Pass
-10 °C 16 0.00851 2.5 Pass
0°C 17 0.00904 +2.5 Pass
TMI\ﬁ)(ZO M VN 10 °C -6 -0.00319 2.5 Pass
20 °C 15 0.00798 +2.5 Pass
30 °C 15 0.00798 2.5 Pass
40 °C 11 0.00585 +2.5 Pass
50 °C 15 0.00798 2.5 Pass
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= FCC ID:QISB890 \%/
HUAWEl  |C: 6369A-B890 WoF e
Frequency Error vs. Voltage:
Freqg. Freg. vs. Freg. vs. _
l\-/lrggfe g': Temp. Volt. Error rated 20 °C [IF_)IS:TI:] Verdict
[Hz] [ppm] [ppm]
VL -14 -0.00552 2.5 Pass
TM1(5M) M 20°C VN -21 -0.00828 +2.5 Pass
VH -16 -0.00631 2.5 Pass
VL -15 -0.00592 +2.5 Pass
TM&)(lO M 20°C VN 13 0.00513 2.5 Pass
VH -23 -0.00907 +2.5 Pass
TM1(15 20°C VL 24 0.00947 2.5 Pass
M) M VN 28 0.01105 +2.5 Pass
VH -20 -0.00789 2.5 Pass
TM1(20 20°C VL -7 -0.00276 +2.5 Pass
M) M VN 17 0.00671 2.5 Pass
VH 17 0.00671 +2.5 Pass
VL 12 0.00638 2.5 Pass
TM2(5M) | M | 20°C VN -11 -0.00585 +25 | Pass
VH 14 0.00745 2.5 Pass
VL -5 -0.00266 +2.5 Pass
TMI\i)(lO M 20°C VN 13 0.00691 2.5 Pass
VH 6 0.00319 +2.5 Pass
TM2(15 20°C VL 12 0.00638 2.5 Pass
M) M VN -6 -0.00319 2.5 Pass
VH -16 -0.00851 2.5 Pass
TM2(20 20 °C VL 12 0.00638 --- 2.5 Pass
M) M VN 11 0.00585 2.5 Pass
VH 15 0.00798 --- 2.5 Pass
The END
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Appendix H

Receiver Spurious Emissions

According to RSS-199
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This test was carried out in all the test modes, Here only the worst test result was shown.

30MHz-1GHz
Level [dBuV/m]
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MEASUREMENT RESULT: QP Detector

Frequency | Level | Transd Limit Margin | Height | Azimuth Polarisation

MHz | dBuV/m dB dBuV/m dB cm deg

32.640000 | 35.80 14.7 40.0 4.2 100.0 359.00 VERTICAL
37.500000 | 32.50 15.2 40.0 7.5 114.0 341.00 VERTICAL
69.120000 | 26.60 111 40.0 134 136.0 85.00 VERTICAL
101.880000 | 28.00 13.4 43.5 15.5 109.0 263.00 VERTICAL
155.640000 | 31.90 10.0 43.5 11.6 100.0 84.00 VERTICAL
206.220000 | 26.30 12.4 43.5 17.2 163.0 326.00 HORIZONTAL
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1GHz-18GHz
Level [dBuV/m]
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MEASUREMENT RESULT: PK Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuVv/m dB cm deg
4923.800000 42.80 -2.5 74.0 31.2 100.0 46.00 VERTICAL
7500.300000 48.00 3.7 74.0 26.0 100.0 | 318.00 | HORIZONTAL
17992.400000 | 52.00 19.4 74.0 22.0 100.0 | 280.00 | HORIZONTAL
MEASUREMENT RESULT: AV Detector
Frequency Level Transd Limit Margin | Height | Azimuth Polarisation
MHz dBuV/m dB dBuVv/m dB cm deg
4923.800000 31.20 -2.5 54.0 22.8 100.0 24.00 VERTICAL
7500.300000 43.60 3.7 54.0 10.4 100.0 | 316.00 | HORIZONTAL
17993.500000 | 38.20 19.4 54.0 15.8 100.0 | 216.00 VERTICAL
The END
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